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ITEM NO. PART NUMBER QTY.
1 track platform 2

2 Bracket Securing 
Platform For Nut 2

3 Bracket Securing 
Platform For Screw 2

4 ISO - 4034 - M5 - S 2

5 ISO 10642 - M5 x 25 - 
25C 2

6 Under Track Bracket 4

7 ISO 4029 - M5 x 8-S 4

8 Screw 20mm 16
9 support 4

10 Split Collar Bracket 2

11 support inner 4

12 1.500 (40mm) 4

13 ISO 4029 - M5 x 10-S 4
14 Clamp Support 4

15 ISO 10642 - M3 x 16 - 
16C 4
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